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CUSTOMER NAME: NANJING TUOPENG CONSTRUCTION TECHNOLOGY CO., LTD.

ADDRESS:

NO.21, CHENLV ROAD, XIONGZHOU STREET, LUHE DISTRICT,
NANJING, JIANGSU, CHINA

This Report supersedes the Report No. SHIN2007045865CM dated: Aug. 04, 2020 issued by SGS,
original report will be invalid from today.

Sample Name

DROP FORGED SEIVEL COUPLER

Product Specification : 48.3 x 48.3mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required
Ref. Standard
Date of Receipt

Fededededededek kded

Please see the next page(s)
Please see the next page(s)
Jul 27,2020 www.tp-scaffold.com

Testing Start Date :Jul 27,2020 info @tp-scaffo|d_com
Testing End Date . Aug 04, 2020

Test result(s)

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
1 Slipping force EN 74-1:2005 Clause 7.2.1 See result Pass
2 Failure force EN 74-1:2005 Clause 7.2.2 See result Pass
3 Indentation EN 74-1:2005 Clause 7.5 See result Pass
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
¢ Www.tp-scaffold.com

info@tp-scaffold.com

/: Not Apply to the judgment.

Original Sample Photo:

View 1 View 2
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Test Item: Slipping force, Failure force, Indentation
Test Method: EN 74-1:2005
Sample Description: See photos
Test Condition:
Specimen: Swivel coupler, Class A, 20pcs

Test Results:
Test Test Requirement .
Test Item A Test Result Conclusion
Clause (Swivel coupler, Class A)
A1S7Tmm, Fs5%27.0 A1S7Tmm, Fss%=10.9kN
7421 Slipping force 1mmM<A252mm, Fss% Y Pass
See Annex A section 1
210.0kN
7:2:2 Failure force Fis%/yR2 214.0kN Fis%/yR2=24.4kN Pass
7.5 Indentation F=4.70kN, A10s1.5mm F=4.70kN, A10<1.5mm Pass
Note:

1. Fis%: the 5% quantile for the 75% IeveW]},\tl:%hIPe SCB.];];O II((jj gomn
2. yR2=1.25 according to EN 74-1. Inig tp scafigid.com

3. Specification of tube for slipping force: Steel tube of ®48.3mm x3.2mm (wall thickness)
Specification of steel bar for failure force: Steel bar of ®48.3mm.
Specification of tube for indentation: Steel tube of ®48.3mm x2.8mm (wall thickness)
4. Please see Annex A for details of test results.
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1. Slipping force

TEST REPORT

No. : SHIN2007045865CM-01
Date: Sep 07,2020
Page: 4of 5

Annex A Details of test results

Sample No. Fs(kN, A1=7mm) Fs(kN, TmmsA2£2mm)
1 13.31 Fs=20.0kN, Az2<1mm
2 13.01 Fs=20.0kN, A2<1mm
3 14.87 s=20.0kN, A2<1mm
4 13.29 s=20.0kN, Az2<1mm
5 12.95 Fs=20.0kN, A2<1mm
6 11.18 Fs=20.0kN, A2<1mm
7 13.44 Fs=20.0kN, Az<1mm
8 12.95 s=20.0kN, A2<1mm
9 12.06 s=20.0kN, A2<1mm
10 11.98 Fs=19.76kN, A2<1mm, failure occurs

Fss5% 10.9 /

Note: In accordance with EN 74-1:2005, the test can be ended when the test load reached twice the

specified Fsgiven in Table 8; or test load reaches a value after which the load cannot be usefully

increased.

2. Failure force

www.tp-scaffold.com
info@tp-scaffold.com

Sample No. Fr (kN)
11 35.94

12 38.91

13 33.39

14 39.60

15 41.75
Frsw/YR2 24.4

W,
d

Unless otherwise agreed In wrmng this document is issued by the Company subject to its Ganeral Condmonu of Servlco printed

on ible at http://www. sgs com/en/Terms-and-Conditions. asg(x and, f
subject to Terms and Condlllona for EI 1 _g www.sgs.com/en/Terms-and-Con Itlons/‘l’erms e Docums tas X.
Iﬂcatlon an j

Attention is drawn to the li of liability, ind urisdic on issues defined therein. Any holder o ent is
advised that information contained hereon at the time of its intervention only and wlmln the Ilmlts of

Client's instructions, if any. The Company's sole responslbllll Is to its Clienl and this documem does not axonarale parties to a

transaction from exercising all their rights and obl under the tr t be reproduced
except in full, without prior written approval of the G Any horized alterati VOY?"Y or ﬂ“’"‘Cl“M 0' the content or
appearance of this is n: y be dto lha fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the uample(s) le!tsd and such sample(s) are retained for 30 days only. 0 209 0 1

SHCCM
Ess Block 1159, East Kang Giao Road, Pudong District, Shangh, China. 201319 t(86-21)61196300 t(ss21)61191353/sam920 WWW.SSgroup.com.cn

P E - L - AR B AR B8 150695 #4R: 201319 (8621)61106300  f(86:21)61191853/68183920 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Lina Xu
www.tp-scaffold.com
info@tp-scaffold.com


Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071 443, or emall: CN.Doccheck@sgs.com

3. Indentation

TEST REPORT
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Sample No. Ao (mm, F=4.70kN)
16 F=4.70kN, A10<1.5mm
17 F=4.70kN, A10<1.5mm
18 F=4.70kN, A10<<1.5mm

19 www.tp-scaffgld.com F=4.70kN, Aw<1.5mm

20 info@tp-scaffpld.com  F=4.70kN, A1w0<1.5mm

e editn SR

‘%mmon & Testing s.mcu

waenox End of report™
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